
 7'- 5
16 " 

6'-8 11
16 "

ADJUSTABLE 1/4"

 2'-5 5
16 "  22'-9 7

8 " 

 28'-10 13
16 " 

CLEAN DRY 
COMPRESSED 
AIR INPUT

ELECTRICAL CABINET

7'-10 15
16 "

ENCLOSURE OPENING CLEARANCE

R1'-11 3
16 " TYP

ENCLOSURE DOOR
OPENING CLEARANCE

FUME EXHAUST VENT

POWER IN

TPC CONTROLS

 5'-8 1
16 " 

 2'-5 7
16 " 

 4'-0" 

PLASMA CUTTING TORCH

USB COMUNICATION PORTS

AIR CONDITION 
COOL DOWN

 1'-1 3
16 " 

 1'-1 7
8 " 

CAM AND INDEX 
MOTOR ASSY

INCLINE RAMP

PLASMA CUTTING TORCH

REVISIONS

REV. DESCRIPTION BY DATE DATE APPROVED
JFD 1-19-2012 1-19-2012 1-19-2012

ITEM 
NO. PartNo DESCRIPTION QTY.

1 002962-02 GUARD, EXHAUST, SMOKED, RH 1

1.1 RAW MATERIAL Smoke Exaust Base -

1.2 RAW MATERIAL Exaust Flange -

2 002999-02 Guard, Lower Window, RH 1

2.1 RAW MATERIAL 14 GA (.0747) x 20 3/4 x 29 1/2 AISI 
304 -

3 003239-002 FRONT SLIDING GUARD PANEL 1

3.1 RAW MATERIAL 4 GA (.0747) x7 1/2 x 33 AISI 304 -

3.2 (90592A012, McMASTER-CARR) M5-8.0 HEX CLINCH NUT 4

4 003199-02 Operator Side Guard RH 1

4.1 RAW MATERIAL 14 GA (.0747) X 31 1/4 X 24 3/4AISI 
304 -

5 002998-02 Guard Spark Lower Back RH 1

5.1 RAW MATERIAL Guard Spark, Lower Back -

6 002995-02 Guard, Back Axis, RH 1

7 002965-02 RH UPPER SPARK GUARD 1

7.1 RAW MATERIAL 14 GA (.077) x 33 3/4 x 34 3/4 AISI 
304 -

8 003729 M8X.7x10mm T-NUT ASSY 8

8.1 004490 M6 x 1.0 x 16 SBHCS 1

8.2 003671 Tee Nut 1

9 002030 TPC Base Sub Assy 273.375 LG  -w/ 
Feet 1

9.1 002838 273.375 LG<As Machined> 1

9.1.1 002744 TR6x4x0.3125x 40" lg 13'-4

9.1.2 002746 TPC BASE RAIL END PLATE, 
R1018X.25X3.75 WIDE 4

9.1.3 002745 TR6x4x0.3125 x 273.375"Lg 45'-6 3/4

9.2 002731 Feet Support Base 4

9.3 003018 Weld-On Tie-Down Rings 4

9.4 (22455T16, McMASTER-CARR) Gladiator Casters 4

9.5 003247 Feet, Leveling 6

9.6 003484 Nut Flanged 5/8-11 6

10 003483 Frame Gantry Standard TPC Right-
Hand 1

11 002953 Rack & Pinion Sub-Assembly 1

11.1 002861 Rack Helical 4

11.2 002864 Rack & Pinion Drive 1

11.2.1 002863 Field Gear 1

11.2.2 1

11.2.3 - Rack & Pinion Drive 1

11.3 002963 Guard, Carriage Motor 1

11.3.1 RAW MATERIAL 18  GA (.0478) x 16 1/16 x 23 1/8 -

11.4 002964 CARRAGE GUARD BACK COVER 1

11.4.1 RAW MATERIAL 18 GA (.0478) x 8.75 x 25.75 -

11.5 002958 Pinion Gearbox Adapter Plate 1

11.6 4

11.7 004157 M8 x 1.25 x 35 SHCS 2

11.8 004158 M8 x 1.25 x 40 SHCS 2

11.9 004094 M5 x 0.8 x 20 SHCS 8

11.10 002860 Lubricator Reservoir 1

11.11 004124 M6 x 1.0 x 25 SHCS 128

11.12 004155 B18.3.1M - 6 x 1.0 x 12 Hex SHCS -- 
12NHX 4

11.13 003511 TIE RACK 1

12 Profile Cap 80x80 1

13 003098 Z-Axis Top Sliding Guard Cover 
Weldment 1

13.1 002985 Z-AXIS TOP SLIDING GUARD 1

13.1.1 RAW MATERIAL 18 GA (.0478) x 9 1/2 x 10 1/2 AISI 
304 -

13.2 003099 Z-AXIS TOP SLIDING GUARD COVER 1

13.2.1 RAW MATERIAL 18 GA (.0477) x 6 1/2 x 11 AISI 304 SS -

14 002988 Z-AXIS BOTTOM SLIDING GUARD 1

14.1 RAW MATERIAL 18 GA (.0478) x 8 x 12 AISI 304 -

15 002000 Tube Lift and Feeder 1

15.1 003021 Front Support Base Subassembly 1

15.1.1 002771 Front Support Base 1

15.1.2 002699 Thrust Bearing Mount Tube Lift 1

15.1.3 (SKF 3202A-2RS1, SKF) Angular Contact Ball Bearings 1

15.1.4 002818 Acme Tube Lift Weldment 1

15.1.4.
1 002816 Acme Tube Lift Fabricated 1

15.1.4.
2 002817 Tube Lift Plug 1

15.1.4.
3 002882 Plastic Acme Nut 3/4"-10 RH 1

15.1.5 003035 External Retaining   Ring 15mm Dia 
Shaft 1

15.1.6 003036 M8 x 1.25 x 30mm_FLAT HEAD SHCS 2

15.1.7 002801 Acme Lead Screw .75-5 X 8" Lg 1

15.1.8 002000 Tube Lifter Frame 1

15.1.8.
1 001967 Tube Lifter Frame Top Guide 1

15.1.8.
2 001964 Bushing Tubes 2

15.1.8.
3 001965 Tube Lifter Frame Lower Guide 1

15.1.8.
4 003089 Igus Insert 1 inch ID 4

15.1.9 004344 M6 x 1.0 x 25 FHSCS 8

15.2 002769 Front Support Lift Guide Rod 2

15.3 002004 Rod End Plate 1

15.4 002042 UHMW Tube Slide 1

15.5 003029 iglide®, GFI-0809-08 2

15.6 002038 Lift Counter 1

15.7 002787 HMK-1624 Martin Gear 2

15.8 003172 One-Piece Clamp-On Shaft Collars 
1/2" Diameter 2

15.9 003028 Adjustment Input Shaft .5diax19 
inch Lg 1

15.10 002971 Miter Gear Thrust Block 1

15.11 003029 SHCS 1/2-13 x 1.25 1

15.12 003030 Half-Moon Woodruff Key ANSI #403 3

15.13 003032 M8 x 1.25 x 25mm Lg SHCS 2

15.14 003024 M6 x 1 x 25mm Lg FHSCS 4

15.15 003025 Flat Washer M12 1

15.16 003026
Spoked Aluminum Dished Hand 
Wheel , Revolving Handle, 4" Wheel 
Diameter, 1/2" Hole Diameter

1

15.17 003027 Knurl Grip Cup Point Set Screw, 
Alloy Steel M6 x 1 mm 1

15.18 004161 M8 x 1.25 x 45mm 2

16 003201 Inner Adjustable Cover Plate 1

16.1 1

16.2 2

17 003200 Plate Cover Adjustable Outer 1

18 2

19 002986 DRIVE, A-AXIS 1

19.1 003500 Rotary Housing Sub-Assembly 1

19.1.1 002925 Rotary Housing 1

19.1.2 002878 SEAL SEAL Rotary Housing BUTYL 1

19.1.3 (JD36/57-98R, RULAND ) Jaw Coupling Spider 1

19.1.4 003183 Pipe Nipple, Brass, NIPPLE, 1/8"  NPT 
X 3" 3

19.1.5 002227 Retaining Device BEARLOK, M60-x 
2,0 1

19.1.6 002727 A-axis, Main, Shaft 1

19.1.7 (32012 X_QCL7C, SKF Bearings) bearings Tapered roller single row 
60mm ID 2

19.1.8 003119 Seal, Rotary, Rod, Teflon, 60 X 71 X 
4.2 METRIC ROD, ROTOSEAL ASSY 4

19.1.9 002005 PLATE, MOUNTING, A-AXIS 
(TPC.P.1001) 1

19.1.10 002728 PLATE, GEARBOX adapter 1

19.1.11 1

19.1.11
.1 1

19.1.11
.2 1

19.1.11
.2.1 1

19.1.11
.2.2 1

19.1.11
.2.3 12

19.1.11
.3 1

19.1.12 1

19.1.13 002926 Jaw Coupling 1

19.1.14 004155 M8 x 1.25 x 25 SHCS 6

19.1.15 004157 M8 x 1.25 x 35 SHCS 4

19.1.16 004094 M5 x 0.8 x 20 SHCS 8

19.1.17 003737 Elbow 1/4 Tube X 1/8 NPT Female 3

19.1.18 (AD09-010-P1_P0403300501, Apex 
Gearboxes)

Gearboxes, Planetary, High 
Precision 1

19.2 PartNo Description 1

19.2.1 003548 Base, Brush-Holder 1

19.2.2 003547 Cover, Front, Brush-Holder 1

19.2.3 003266 Carbon Brush, A-Axis Assembly 1

19.2.4 003549 Spring, Brush-Holder 1

19.2.5 003267 Cover, Top, Brush Holder 1

19.2.6 004321 B18.3.5M - 6 x 1.0 x 16 Socket FCHS  
-- 16N 4

19.2.7 004347 M6 x 1.0 x 40 FHSCS 2

19.3 003207 Module, Gripper, SUB-ASSYSchunk 1

19.3.1 003204 GRIPPER, TWO FINGER 1

19.3.2 003206 PGN-200 Schunk Adater Plate 1

19.3.3 003208 Subplate, Jaw 2

19.3.4 *********** TUBE, BLOW THROUGH 1

19.3.4.
1 ********************* TUBE, AIR FLOW 1

19.3.4.
2 ********************* FITTING, BANJO, METRIC 2

19.3.5 003463 Plate Air-Blow 1

19.3.6 (93070A243, McMaster-Carr) Socket Head Cap Screw M12 x 1.75 
mm 4

19.3.7 4

19.3.8 003210 Jawset Round_Square 1.5-2.5 2

19.4 004154 M8 x 1.25 x 20 SHCS 8

19.5 004123 M6 x 1.0 x 20 SHCS 5

20 003499 Bracket Support Upper Spark Guard 1

20.1 Sheet -

21 002001 Tube Lift and Feeder 4

21.1 002000 Tube Lifter Frame 1

21.1.1 001967 Tube Lifter Frame Top Guide 1

21.1.2 001964 Bushing Tubes 2

21.1.3 001965 Tube Lifter Frame Lower Guide 1

21.1.4 003089 Igus Insert 1 inch ID 4

21.2 002002 Lift Guide Rod 2

21.3 002042 UHMW Tube Slide 1

21.4 002004 Rod End Plate 1

21.5 002158 Piston Retaining Collar 1

21.6 002891 LIFT CYLINDER, 2000D01-09A-34() 1

21.7 1

21.8 1

21.9 004155 M8 x 1.25 x 25 SHCS 2

21.10 004158 M8 x 1.25 x 40 SHCS 2

21.11 003486 Flat Washer M12 x 22 1

21.12 003488 1/2-20 Standard Nut 1

21.13 002890 1in Clamp-on Shaft Collar 2

21.14 003491 M8 x 1.25 x 12 Set Screw Flat Pt. 1

21.15 001966 Tube Lifter Frame Base Fabrication 1

22 1

22.1 002932 Cylinder Retension Plate 1

22.2 003473 Plate Lower Mount Pin-Engraver 1

22.3 003292 Pin Marker 1

22.4 003225 LINEAR RAIL 300mm 1

22.5 004123 M6 x 1.0 x 20 SHCS 9

22.6 6 x 1.0 x 10 Hex SHCS -- 10CHX 3

22.7 004490 M6 x 1.0 x 16 SBHCS 2

22.8 004158 M8 x 1.25 x 40 SHCS 4

22.9 003476 Cylinder 1250D04-08A-04 1

22.10 003477 Engraver, Bracket Roller 1

22.11 (6314K42, McMASTER-CARR) Metric Stud-Mount Track Rollers 1

22.12 004094 M5 x 0.8 x 20 SHCS 4

22.13 003474 Plate, Mtg. Peen-Engraver 1

22.14 003224 Linear Block 1

23 002960 Tube Indexer (A.03.00002) 4

23.1 002956 Adjustable Paw 1

23.2 002694 Lift Side Clamp (TPC.P.1045) 1

23.3 002873 Flange bushing 1.375ODx1ID 1

23.4 002869 Handle with M8 x 1.25 Threaded 
Stud, Orange Die Cast Adjustable 1

23.5 002871 Cam Follower, 1" Diameter x 5/8" W 
Roller, Hex, Sealed 1

23.6 002014 Tube Indexer Arm Weldment 1

23.6.1 002870 Tube Load Paw (TPC.P.1038) 1

23.6.2 002874 Cam Follower Stud (TPC.P.1040) 1

23.7 002015 Indexer Arm Washer 1

23.8 002751 Indexer Base Plate Weldment 1

23.8.1 002959 Indexer Base Plate 1

23.8.2 002016 Indexer Arm Pin 1

23.9 002872 Standard Duty Ball Bearing Flanged 
Units 1

23.10 002010 Indexer Cam 1

23.11 002867 Keyless Bushing, 1.25 Dia. 12 Bolt 1

23.12 004404 M10 x 1.5 x 25 FHSCS 1

23.13 003485 M12 x 1.25 x 30 SHCS 2

23.14 003486 Flat Washer M12 x 22 2

23.15 002961 Indexer Arm Key 1

23.16 004343 M6 x 1.0 x 20 FHSCS 3

23.17 003468 M8 x 1.25 x 22 FHSCS 4

23.18 004066 M4 x 0.7 x 12 SHCS 2

24 1

24.1 002747 Gearbox Mounting Bracket 1

24.1.1 RAW MATERIAL 1 OD x 0.095 Wall x 12 11 13/16

24.1.2 RAW MATERIAL 1/4 x 13 3\4 x 21 1/2 LG CRS -

24.2 002794 Indexer Cam Shaft Front 1

24.3 002795 Cam Shaft Rear Indexer 1

24.4 002849 Gearbox, 60:1 Ratio 1

24.4.1 1

24.4.2 1

24.5 002850 AC NEMA MOTOR » 
INVERTER/VECTOR DUTY 1

24.6 4

25 003223 Tube Hold Down Assembly 1

25.1 003220 Tube Hold Down Member 1

25.2 003221 Tube Hold Down Member 
80mmx80mmx200.147mm 1

25.3 003219-01 Bracket, Roller, Hold Down 1

25.3.1 RAW MATERIAL 3/4X8x12 CRS 1

25.4 003242 Carriage Medium Load Low Profile 
Size 25 Square 1

25.5 002899 Hardened Precision Steel Shaft, .75 
Dia x 4" Lg 2

25.6 003607 Round Line Series AIR/OIL 1

25.7 002932 Cylinder Retension Plate 1

25.8 003258-01 Hold Down Roller Bracket Back 1

25.8.1 RAW MATERIAL 1

25.9 003248 LINEAR RAIL 375mm 1

25.10 003224 Linear Block 1

25.11 002971 Miter Gear Thrust Block 1

25.12 003298 Bracket Hold down Adjuster 1

25.13 003195 Hold-Down Clamp Block 1

25.14 003274 Plate, Support, Hold-down 1

25.15 004321 B18.3.5M - 6 x 1.0 x 16 Socket FCHS  
-- 16N 4

25.16 PartNo Description 1

25.16.1 1

25.16.2 M8x1.25 x 25mm Lg SET SCREW 1

25.17 003540 Adjustable Handle, Hold Down 1

25.18 003541 Shaft, Adjuster, Hold Down 1

25.19 003274 Bracket Linear Block 1

25.20 004155 B18.3.1M - 6 x 1.0 x 12 Hex SHCS -- 
12NHX 7

25.21 004092 M5 x 0.8 x 12 SHCS 2

25.22 004124 M6 x 1.0 x 25 SHCS 2

26 1

26.1 003256 Plate Adjustable Puck Mount 1

26.1.1 RAW MATERIAL 1

26.1.2 Bushing? 4

26.2 *************************************** Ring Slide PRT 1

26.3 ***************************************** Bearings,  Concentric, Floating 2

26.4 ***************************************** Bearings,  Double Eccentric type, 
Floating 2

26.5 1

26.6 ************************************** Sprocket, 8mm x 22 teeth x 12mm 
width 1

26.7 003282 Bracket Dual Linear Block 1

26.8 003591 1

26.8.1 1

26.8.2 1

26.9 1

26.9.1 003514 SPAING TAB .125 INCH 2

26.9.2 2

26.9.3 4

26.9.3.
1 003504 Cam, Follower, Shaft, Mount, 1.125 1

26.9.3.
2 1

26.9.3.
3 PartNo 1

26.9.3.
4 003513 Alloy Dowel .3125 x 1.25 1

26.10 1

26.11 003523 Bracket Prox Rotary-Support 1

26.12 1

26.13 1

26.14 1

26.15 004590 Pin, Dowel-H, 0.25x0.75 1

26.16 Inductive-Prox, NPN, Compact 1

27 PartNo Description 1

27.1 1

27.2 003304 Electrical Panel Assembly Double 
Door 34x46 1

27.2.1 003303 Electrical Panel 34x42 Fabrication 
Double Door 1

27.2.2 003307-002 Wire Duct, 60 x 60mm, Thin Finger, 
White, 30" 2

27.2.3 003307-001 Wire Duct, 80 x 60mm, Thin Finger, 
White, 12" 1

27.2.4 003307-004 Wire Duct, 80 x 60mm, Thin Finger, 
White, 45.5" 1

27.2.5 001781-12 35mm DIN Rail 12 inch 1

27.2.6 001784-011 Wire Duct, 60 x 60mm, Thin Finger, 
White, 30" 1

27.2.7 001783-002 40mm Wire Duct 41" 1

27.2.8 001783-008 40mm Wire Duct, 34" 1

27.2.9 001781-12 35mm DIN Rail 12 inch 1

27.2.10 001786 Block, DIN Rail Mounting 1

27.2.11 PartNo Description 6

27.2.12 1

27.2.13 x MPU11_PCB 1

27.2.14 1

27.2.15 PartNo Description 1

27.2.15
.1 001781-12 35mm DIN Rail 12 inch 1

27.2.15
.2 003180 PLCADD1616 Expansion PCB 1

27.2.15
.3 003181 Block Spacer  Board Mount 2

27.2.15
.4 001786 Block, DIN Rail Mounting 2

27.2.15
.5 003196 SELF-TAPPING #8X .5LG 1

27.2.15
.6 003197 SELF-TAPPING #6X .312LG 1

27.2.15
.7 003110 Bracket Board Expansion Card 

Mount 2

27.2.15
.8 003308 PHPH_10-32x.375L Machine Screw 2

27.2.15
.9 003156 WASHER_NO_10_SPLIT-LOCK 2

27.2.16  1

27.2.17 (KUT2.5 RED, ELMEX) DIN 2 pos. Terminal Block, 6mm 
Pitch KUT_2.5-RED 1

27.2.18 PartNo Description 1

27.3 2

27.3.1 2

27.3.1.
1 1

27.3.1.
2 1

27.3.1.
3 1

27.3.1.
4 1

27.3.1.
5 1

27.3.1.
6 1

28 PartNo Description 1

28.1 003648 Kraloy LB30 1

28.2 003648 Kraloy LB30 1

29 003648 Description 1

29.1 003648 Kraloy LB30 1

29.2 003648 Kraloy LB30 1

30 1

31 *************** 3-inch_PVC_Conduit_ 1

32 1

33 1

34
3-inch Sealtite PVC Conduit, 
LTC300UL, 3 INCH LISTED 
LIQUIDTIGHT

1

35 003642-001 Junction Box, 8x8x4_078248_JB884 1

35.1 1

35.2 1

36 PartNo Description 1

36.1 1

36.2 1

36.3 PartNo Description 1

37 PartNo Description 1

37.1 1

37.2 1

37.3 PartNo Description 1

38 PartNo Description 1

38.1 1

38.2 1

39 PartNo Description 18

39.1 - 2" CONDUIT FITTING 1

39.2 (-) Conduit Lock Nut 1.5 Adaptor 1

40 - 2" Conduit x 46" 6

41 - 2" Conduit 2

42 - 2" Conduit 2

43 PartNo Description 3

43.1 PartNo Description 1

43.2 PartNo Description 1

43.3 PartNo Description 1

44 002914 Kraloy 2

44.1 1

44.2 1

45 002792 Upper Cable Track Trough 
Assembly 1

45.1 002789 Cable Track Upper Craddle 1

45.1.1 RAW MATERIAL L1.5x1.5x0.125 ANGLE ALUMINUM 
ALLOY 9'-4

45.2 002791 End Cap Glider 1

45.3 002789-2 Cable Track Upper Craddle, 
Mirrored 1

45.4 002788 Cable Trak Standoff Bracket 2

46 {Enter name to appear on drawing} 1

46.1 1

46.1.1 002978 Base, Torque Tube 1

46.1.2 002880 Single Axis Actuator BG Type 1

46.1.2.
1 002879 Actuator Housing 1

46.1.2.
2 002879 Slide Block 1

46.1.3 003093 Coupling Elastomer 1

46.1.4 003094 bearings ,  ball, Deep groove, single 
row 2

46.1.5 002977 Torque Tube Mount 2

46.1.6 002980 Bracket, Gearbox, B-Axis 1

46.1.7 002990 Adapter, Motor, NB Corp 1

46.1.8 002987 Bracket, Front, Y-Axis 1

46.1.9 002975 Bevel Torque Tube 1

46.1.10 002983 Bracket, Z-Y Mounting 1

46.1.11 003236 Hinges CFA 1

46.1.12 003092 PLUNGER STOP 2

46.1.12
.1 003091 Standoff, Female M4x0.7 X 25mm 

Length, 10mm Hex 1

46.1.12
.2 003535 Set Screw, Cup Point, M4 x 0.7 x 12 2

46.1.12
.3 003090 Bumper, Rubber, 20mm HighX 

M4x0.7 X 11mm Stud 1

46.1.13 003586 Motor, Servo, Emerson 055E2 2

46.1.14 **************** GEAR BOX 1

46.1.15 003616 Elastomer Coupling, EKL/5/B/11/6 1

46.1.15
.1 1

46.1.15
.2 1

46.1.16 003851 Pin, Dowel-H, M3 X 16 4

46.1.17 004093 M5 x 0.8 x 16 SHCS 10

46.1.18 003530 Washer, R-Flat, 5MM 2

46.1.19 004343 M6 x 1.0 x 20 FHSCS 4

46.1.20 004522 SHCS, Low Profile, M6-1.0x14mm 4

46.1.21 003875 Pin, Dowel-H, M5 X 16 2

46.1.22 003621 Parallel Key A4 x 4 x 20 DIN 6885 4

46.1.23 003877 Pin, Dowel-H, M5 X 20 2

46.1.24 004067 M4 x 0.7 x 16 SHCS 4

46.1.25 004042 M3 x 0.5 x 12 SHCS 8

46.1.26 004092 M5 x 0.8 x 12 SHCS 10

46.1.27 1

46.2 003080 Actuator Z-Axis Sub-Assembly 1

46.2.1 002880 Single Axis Actuator BG Type 1

46.2.1.
1 002879 Actuator Housing 1

46.2.1.
2 002879 Slide Block 1

46.2.2 002881 Brushless AC Servo Motor 1

46.2.3 002990 Adapter, Motor, NB Corp 1

46.2.4 003539 Bracket, YZ Mount 1

46.2.5 003875 Pin, Dowel-H, M5 X 16 2

46.2.6 004093 M5 x 0.8 x 16 SHCS 4

46.2.7 003616 Elastomer Coupling, EKL/5/B/11/6 1

46.2.7.
1 1

46.2.7.
2 1

46.2.8 004522 SHCS, Low Profile, M6-1.0x14mm 8

46.2.9 004092 M5 x 0.8 x 12 SHCS 8

46.2.10 004042 M3 x 0.5 x 12 SHCS 4

46.3 1

46.3.1 002984 BELLOWS BRACKET 1

46.3.2  003237 Z- Axis Sliding Guard Weldment 1

46.3.2.
1 002967 Guard, Sliding, LH Z-Axis 1

46.3.2.
1.1 RAW MATERIAL 18 GA (.0578) x 7 1/2 x 26 1/2 AISI 

304 -

46.3.2.
2 003237 Z-AXIS SLIDING GUARD STIFFENER 1

46.3.2.
2.1 RAW MATERIAL 18 GA (.0478)  x 7 1/2 x 8 -

46.3.3 002966 Bellows, Lasetec 7x6x9.25 1

46.3.4 003241 Clamp, Holder, Torch  1

46.3.5 ******************************** TORCH, 90 DEGREE 1

46.3.6 ************************ Torch Tip 1

46.3.7 004290 M4 x 0.7 x 10 FHSCS 8

46.3.8 003529 Washer, R-Flat, 4MM 8

46.3.9 004473 M4 x 0.7 x 10 SBHCS 8

46.3.10 004066 M4 x 0.7 x 12 SHCS 6

46.4 004094 M5 x 0.8 x 20 SHCS 4

46.5 M6 x 1.0 x 16 FHSCS 3

46.6 003530 Washer, R-Flat, 5MM 2

46.7 004480 M5 x 0.M8 x 10 SBHCS 2

47 1

48 002768 Magnet Holder Cover 2

49 002128 Tube Loading Incline 3

50 002989 Track, Craddle, Lower,  Long Cable 1

50.1 RAW MATERIAL L1.5 x 1.5 x 0.125 x 225 3/4 18'-9 5/8

51 002989 Track, Craddle, Lower,  Long Cable 1

51.1 RAW MATERIAL L1.5 x 1.5 x 0.125 x 225 3/4 18'-9 5/8

52 002989 Track, Craddle, Lower,  Long Cable 1

52.1 RAW MATERIAL L1.5 x 1.5 x 0.125 x 225 3/4 3 1/2

53 Angle 120x120x160 1

54 002996-02 RH FRONT AXIS Guard 1

54.1 RAW MATERIAL 14 GA (.0747) x 39 1/2 X 48 -

55 002917 Light Curtain Bracket 1

55.1 L1.5x1.5x0.125 2'-2

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

E

F

E

F

RE
V

RH
_S

TA
N

D
A

RD
_T

PC
_O

UT
LIN

E_
20

14
-1

0-
24

D
A

PART NUMBER
NEXT ASSEMBLY

USED ON

TOLERANCES:

Standard TPC
Outline Right Hand TPC

EMIinc
Electro-Mechanical Integrators, Inc

CONFIDENTIAL 3rd ANGLE PROJECTION

X.X 0.5

ANGLES
X 1.0X.XX  0.10

X.XXX 0.010

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS ARE IN INCHES

DECIMALS

DO NOT SCALE DRAWING

THE INFORMATION CONTAINED IN THIS
DRAWING IS THE SOLE PROPERTY OF
ELECTRO-MECANICAL INTEGRATORS, INC.  ANY 
REPRODUCTION IN PART OR AS A WHOLE
WITHOUT THE WRITTEN PERMISSION OF
ELECTRO-MECANICAL INTEGRATORS, INC. IS 
PROHIBITED.

PROPRIETARY AND CONFIDENTIAL
INTERPRET GEOMETRIC
TOLERANCING PER:

MATERIAL

FINISH

SEE NOTES

SEE NOTES

DRAWN

CHECKED

ENG APPR.

MFG APPR.

Q.A.

File Name:
000000_A_
Outline Right Hand 
TPC

DATENAME
TITLE:

SIZE

D
DWG.  NO. REV

WEIGHT: SCALE: 1:24

JFD

 

 

  

 

 

 

2014-12-01

SHEET 1 OF 1

000000

\\SERVER\CompanyFiles\Solid_Works_Files\Models\Standard TPC\Drawings\RH_STANDARD_TPC_OUTLINE_2014-10-24

mkeeler
Line

mkeeler
Line

mkeeler
Line

mkeeler
Line

mkeeler
Typewritten Text
Y-

mkeeler
Typewritten Text
Y+

mkeeler
Line

mkeeler
Line

mkeeler
Typewritten Text
X-

mkeeler
Typewritten Text
X+

mkeeler
Pencil

mkeeler
Pencil

mkeeler
Pencil

mkeeler
Typewritten Text
A+

mkeeler
Typewritten Text
A-

mkeeler
Typewritten Text
Z+

mkeeler
Typewritten Text
Z-


	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5




